
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        Mn       P        S        Si       Cu       Cr       Ni       Mo       Alt      V        Cb       Ti

109284      ASTM A36/ASME SA36 ED07 AD09   0.157    0.857    0.017    0.007    0.115    0.016    0.022    0.018    0.007    0.033    0.003    0.001    0.003

110264      ASTM A36/ASME SA36 ED07 AD09   0.153    0.850    0.015    0.010    0.170    0.023    0.027    0.018    0.008    0.034    0.003    0.001    0.004

110265      ASTM A36/ASME SA36 ED07 AD09   0.170    0.880    0.012    0.005    0.210    0.014    0.015    0.015    0.005    0.028    0.003    0.002    0.003

209548      ASTM A 572 50 T1               0.176    1.421    0.015    0.005    0.170    0.017    0.016    0.030             0.039    0.003    0.014    0.013

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

109284          3140            57201431        0.6250          47.371(KSI)     69.251(KSI)     26(%)           8

109284          4010            57201461        0.6250          48.815(KSI)     69.305(KSI)     25(%)           8

109284          4100            57101351        0.7500          44.563(KSI)     70.484(KSI)     32(%)           8

109284          4120            57102161        0.7500          42.561(KSI)     69.757(KSI)     28(%)           8

109284          4130            57160901        0.3125          54.197(KSI)     72.197(KSI)     26(%)           8

110264          6030            57922061        1.5000          40.826(KSI)     67.290(KSI)     27(%)           8

110264          6080            57922041        1.5000          41.506(KSI)     67.641(KSI)     28(%)           8

110265          6040            57922222        1.5000          41.187(KSI)     69.086(KSI)     28(%)           8

110265          6050            57922172        1.5000          41.634(KSI)     69.404(KSI)     28(%)           8

209548          3010            57763351        1.5000          52.584(KSI)     78.150(KSI)     49(%)           2

209548          3020            57763361        1.5000          53.984(KSI)     78.730(KSI)     50(%)           2

209548          3060            57760261        0.7500          54.462(KSI)     76.247(KSI)     48(%)           2

209548          3080            57760301        0.7500          55.152(KSI)     77.651(KSI)     48(%)           2

209548          4020            57763251        1.7500          54.244(KSI)     77.199(KSI)     44(%)           2

209548          4090            57762101        1.2500          54.277(KSI)     77.456(KSI)     46(%)           2

209548          4120            57762111        1.2500          54.628(KSI)     77.786(KSI)     46(%)           2

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA         PED.CLIENTE

109284          4070            57100501        0.7500          96.0000      240.0000        0000116333      000060       1001414717      9350

110264          6050            57922371        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110264          6060            57922361        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110264          6060            57922362        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110265          5060            57922341        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110265          5060            57922342        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110265          6020            57922591        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110265          6030            57922321        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

110265          6030            57922322        1.5000          72.0000      240.0000        0000117002      000020       1001414717      9350

209548          3030            57760291        0.7500          96.0000      240.0000        0000116333      000190       1001414717      9350
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        NORMA

109284          4070            57100501        A-6

110264          6050            57922371        A-6

110264          6060            57922361        A-6

110264          6060            57922362        A-6

110265          5060            57922341        A-6

110265          5060            57922342        A-6

110265          6020            57922591        A-6

110265          6030            57922321        A-6

110265          6030            57922322        A-6

209548          3030            57760291        A-6

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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